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FMHFAE UL (Instruction for use of parts catalogue)
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This parts catalogue was prepared based on the latest information available as of January 2013.
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See the parts catalogue news for any revision that is made after January 2013.
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Always specify the part number when ordering a part.
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Note that the illustrations can differ from the actual parts in shape.
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When modifications or additions to this parts catalogue are made , a revised edition will be issued at an appropriate

il (Example)

BhiH%E ( Crankcase)
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5 PP TR Description #E (Reqd. QTY.)

No. Part No. 1P61FA | 1P65FA | 1P68FA | 1P70FA 1P70F
1 [110810053-0001 | h#d ik CRANK CASE 1 / / / /

7 (Note) : FRINLC1P61FAH 1M 1 means LC1P61FA has 1 QTY |
“1” FINLCIPB5FA. 1P68FA. LC1P70FA. 1P70F AT “/” means require 0 QTY ]




ih#h4H (Crankcase) ih4h4H 55 (Crankcase cover) il 4#/55 %€ (Crankshaft/piston)

frih % (Carburetor)




PHE#E#] (Control)

2 UE#E (Air cleaner)

WA (Fuel Tank)
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KA k3 (Flywheel/lgnition Comp)

WA (Muffler)




Hi#h48 (CRANKCASE)

No | Cemne FHILF e
1 380020070-0001 |/NALHBIERE HEXAGON SHOULDER BOLT 4
2 120230118-0001 |S#EILE COVER COMP. HEAD 1
3 120250045-0001 |SELEZFTR PACKING, HEAD COVER 1
4 270960014-0001  |k{tZE F7TRTC PLUG,SPARK F7RTC 1
5 110810224-0001 | fh4m4{k CRANK CASE 1
6 380650335-0001 |yt OIL SEAL 25*38*7 1
7 380140167-0002 |7 ki 2 Mg #e BOLT,FLANGE M5x12 2
8 110840027-0001 |11 A 2 4 CAP,BREATHER CHAMBER 1
9 110850019-0001 |Ieify filli 2 4 24 PACKING,BREATHER CHAMBER 1
10 110860005-0001  |WfHg Fr VALVE,BREATHER CHAMBER 1
11 380850010-0001  |XW3k 37 fhZife BOLT,STUD 6x78 2
12 380850016-0001  |XW 3k j#iZfe BOLT,STUD 6x72 1
13 293030015-0001  |KzhHLklzhee FLYWHEEL BRAKE 1
14 380140086-0002 |/ £k vk 2 T MEFE BOLT,FLANGE 1




Hi#h48 (CRANKCASE)

No | Cemne EHIE AT e
15 380140209-0001 |75 £ Skyd: 22 THiME A4 BOLT,FLANGE 1

16 381140532-0001 |#lshz3#E SPRING,IDLE CONTROLLER 1

17 380180124-0001  |X{ k2 M6*91

BOLT,STUD M6x91

2




f#h43% (CRANKCASE COVER)

No | Cemne FHILF e
1 380140086-0002 |7 £ Sk ik 22 MBS BOLT,FLANGE M6x22 10
2 110820117-0001 il 4 46 o5 CASE COVER 1
3 380650347-0001 |yt OIL SEAL 25*41.25*6 1
4 171630010-0001 |@#&RE SHAFT,GOVERNOR ARM 1
5 380450527-0001 |FHFE 6*13*1 WASHER 6*13*1 1
6 380650338-0001  [;MFt 6*11*4 OIL SEAL 6*11*4 1
7 381350004-0001 £k PIN,LOCK 1
8 380600184-0001  |5Efr4 PIN,DOWEL 2
9 171750024-0001 |3 4 %6 4 GOVERNOR COMP 1
10 380140167-0002 |75 ki == HIIEFE M5*12 BOLT,FLANGE M5x12 1
11 110690067-0001  |HLi R4 & CAP ASSY 1




/15 % (CRANKSHAFT/PISTON)

No | rano W Descrptr .

1 130070197-0001 1H NG RING SET 1
2 130030220-0001 i % PISTON 1
3 130060030-0001 |G ZEHY PIN.PISTON 1
4 380560055-0001  [4X 2244 & CLIP,PISTON PIN 2
5 130150099-0001  |i&AF ROD ASSY.,CONNECTING 1
6 130290413-0001 HH 5 12 CRANKSHAFT COMP (B) 1

130290441-0001 HH 5 12 CRANKSHAFT COMP (C) 1

130290443-0001 HH 5 12 CRANKSHAFT COMP (F) 1
7 380450518-0001  |°F-#[& 25.4*34*1 WASHER 25.4*34*1 1




B ML (CAMSHAFT)

No | Cemne FHILF e
1 140450060-0001 |KIJEEBAES ARM,VALVE ROCKER 2
2 140380020-0001 |S[JsEEE R RETAINER,VALVE SPRING 2
3 140340039-0001 |K[JA#E SPRING,VALVE 2
4 500550034-0001 |KI1EH® VALVE ASSY. 1
5 140710013-0001  |HEFFRRGIMRAS PLATE ASSY 1
6 140670029-0001 |#EFES ROD,PUSH 2
7 140690002-0001  |#&#* LIFTER 2
8 140020117-0001  |/44¢HhzH 4 CAMSHAFT ASSY. 1
9 380450534-0001  |‘F#ifE 14.2*20*1 WASHER 14.2*20*1 1




#EhEE (STARTER)

o | “rane, Sl e
1 160210083-0001 |REEH COVER COMP.,PAN 1
2 193490246-0001 | FEEzh4l (A0 H) STARTER SUBASSEMBIY (black) 1
3 380370066-0001 |75 #7524 T W8 i} NUT,FLANGE M6 3
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2
fh %% (CARBURETOR)
— 5’=€_‘L = Mgt B
o, ot No. i AR 2T

1 170430148-0001  |fh i 583z 4tk PACKING,INSULATOR 1
2 170440055-0001 |4k 2% Fg $hdk INSULATIR,CARBURETOR 1
3 170450006-0001 |4k JH SLk5 #ubz PACKING,CARBURETOR 1
4 170021321-0001  |fkid s CARBURETOR 1
5 170430162-0001 |4k 128 4 GASKET,AIR CLEANER




K kB (FLYWHEEL/IGNITION COMP)

TS

¥& (Regd. QTY.)

ﬁ: Part No. LT Description 1P65FE
1 270920312-0001 | fik £ COIL ASSY.,IGNITION 1
2 380140086-0002 |7~ ffkik = [ IR FE M6*22 BOLT,FLANGE M6x22 1
3 270020232-0001  |fif HLHLEE B4 FLYWHEEL COMP 1
4 380370051-0001 |/ £y 2 hE £F NUT,SPECIAL 1
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3988 (AIR CLEANER)

No | Cemne FHILF e
1 180020732-0001 |z jese AIR CLEANER ASSY 1
2 180070204-T323 |78tk COVER,AIR CLEANER 1
3 180130250-0001 |7y ls FILTER,OUTER 1
4 180130251-0001 |7y geyEds FILTER,OUTER 1
5 180280080-T323  |ZsyE e e ELBOW,COMP AIR CLEANER 1
6 170280006-0001  |#2&hnik & AIR PUMP, CARBURETOR 1
7 173270002-0001 | hnik g [ 2 44 RETAINER,AIR PUMP 1
8 380370066-0001 |/~ ffyk 2 HIEEE M6 NUT,FLANGE M6 2
9 380741094-0001 |@S4 TUBE,BREATHER 1




PEEIEH (CONTROL)

Yo | raine BT S
1 171590025-0001  [;@#IJFusT ROD,GOVERNOR 1
2 171620033-0001 |B&®RZ 22 ARM,GOVERNOR 1
3 171600064-0001 |fAiks¥E SPRING, GOVERNOR 1
4 171680099-0001 [HI JIBRUNFWRAHES LIFTER,VALVE 1
5 380140167-0002 |75 ki == HIIEFE M5*12 BOLT,FLANGE M5x12 1
6 380250002-0001 |ALFinEEI1RET BOLT,GOVERNOR ARM 1
7 380370048-0001 |/NAE=HIZE M6 NUT,FLANGE M6 1




5
WS (MUFFLER)
=] TS N . - & (Reqd. QTY.)
No. Part No. LT AR Description 1P65FE
1 180660077-0001 |y 75 42 5 #4 GASKET,MUFFLER 1
2 180571658-0001 |75 5¢ MUFFLER ASSY. 1
3 380140173-0002 | ff3k 102 e #4 BOLT,FLANGE M6x60 2
4 180960128-0001 | Ji4 7 Bedp it PROTECTOR COVER,MUFFLER 1
5 380140209-0001 | #f 3k 0% b #4 BOLT,FLANGE M6x14 3




1

R_m

W% (FUEL TANK)

Yo | raine FT LT S
1 170490156-0001 |y 4644 TANK COMP.,FUEL 1
2 170870094-0001  |yhfE % CAP COMP.,FUEL FILLER 1
3 380020071-0001 |/ =LilE 12k BOLT,HEXAGONAL M6x15 2
4 170010017-0001  |#Ridyeis e STRAINER,FUEL 1
5 380750633-0001 |4 TUBE,FUEL 1
6 380950190-0001 |43k CLIP,TUBE 2




Shaft options

No. Part No. Parts name Description Picture 1P61FC | 1P65FC | 1P70FC
1 130290188-0001 e 2 A CRANKSHAFT COMP (F) 1 1 /
2 130290122-0001 HH Aty 3 CRANKSHAFT COMP (E) 1 1 /
3 130290345-0001 e A CRANKSHAFT COMP (H) 1 1 /
4 130290434-0001 iy 2 CRANKSHAFT COMP (U) 1 1 /
5 130290323-0001 A A CRANKSHAFT COMP (E) / / 1
6 130290321-0001 i AR A CRANKSHAFT COMP (B) / / 1
7 130290324-0001 A A CRANKSHAFT COMP (F) / / 1
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Website:www.loncinengine.com

PRINTED IN CHINA




